
2.6/19T
Spare Parts Manual

IMT MANUAL # 99904871

IOWA MOLD TOOLING CO., INC.
PO Box 189

Garner, IA 50438
Tel: 641-923-3711 FAX: 641-923-2424

Website: http://www.imt.com

Copyright © 2011 Iowa Mold Tooling Co., Inc.  All rights reserved.  
No part of this publication may be reproduced, stored in a retrieval system, or transmitted in any form or by any means, electronic, mechanical, photocopying, 

recording or otherwise without the prior written permission of Iowa Mold Tooling Co., Inc.

Iowa Mold Tooling Co., Inc. is an Oshkosh Corporation Company.



Index - 2.6/19T Parts Manual 99904871

Description Drawing # As from To loader nr.
M-base 8301020 51 05 84 51 22 60
M-base 8301021 109 00 00
Slewing system, 360° 8301120 51 05 84 51 22 60
Slewing system, 360° 8301121 109 00 00
Column 8301200 51 05 84 51 22 60
Column 8301201 109 00 00
Main boom 8302010 51 05 84 51 22 60
Main boom 8302011 109 00 00
Jib extensions, T2 8302210 51 05 84 51 22 60
Jib extensions, T2 8302211 109 00 00
Hook supension 8302500 51 05 84 51 22 60
Hook supension 8302501 109 00 00
Manual extensions, T2 8302720 51 05 84 51 22 60
Manual extensions, T2 8302721 109 00 00
Boom cylinder, C80-605 8303010 51 05 84 51 22 60
Boom cylinder, C80-605 8303011 109 00 00
Extension cylinder, C40-1000, T2 8303210 51 05 84 51 22 60
Extension cylinder, C40-1000, T2 8303211 109 00 00
Stabilizer Cylinder, C50-400, Type V 7603300 92 51 001
Stabilizer beam + Safety lock, Type SV 7604015
Stabilizer beam + Safety lock, Type SR 7604025
Mechanical stabilizer leg, type V 7604070
Valveblock 8305070 51 05 84 51 16 89
Valveblock 8305071 51 16 90 51 22 60
Valveblock 8305072 109 00 00
Valveblock 8305075 109 08 46
Valve bracket 8305100 51 05 84 51 16 89
Valve bracket 8305101 51 16 90 51 22 60
Valve bracket 8305102 109 00 00
Valve bracket 8305105 109 07 62
Valve bracket and dual control 7605100
Hydraulic system, pump & tank 7605150
Electro-hydraulic system, pump & tank 7605160
Pump 7605180
DC supply 12V + 24V / 3KW 7605185
Hydraulic system, slewing system 8305220 51 05 84 51 22 60
Hydraulic system, slewing system 8305221 109 00 00
Hydraulic system, slewing system 8305225 109 08 46
Hydraulic system, boom cylinder, T2 8305250 51 05 84 51 22 60
Hydraulic system, boom cylinder, T2 8305251 109 00 00
Hydraulic system, extension cylinder, T2 8305420 51 05 84 51 22 60



Index - 2.6/19T Parts Manual 99904871

Description Drawing # As from To loader nr.
Hydraulic system, extension cylinder, T2 8305421 109 00 00
Hydraulic system, stabilizers, type SV 7605450
Decals 95722903
Mounting fittings 7606100
Mounting fittings 7606110
Mounting kit for 1 extra valve, T2 7607170
Mounting kit for 2 extra valves, T2 7607180
Load-moment indicator 7607435
Load moment limitation LMB2 7613240
Load moment limitation LMB7 7613250
Hydraulic system E1.0 7618020
RCI5100 8318100
RCI5100 8318101
RCI5100 8318102
RCL5305 8318105



5

6

8

7

4

2

1

3

1 (2)

08301020

08301020
2.6/19T

Intern ref.:

tornqupa



Item no. Qty. Part no. Description Remarks

1 1 63613 Bearing                       
2 1 1281394 Bearing                       
3 1 1282474 Air filter                    
4 1 31328 Lubricator                    M6 x 1
5 1 1283803 Base                          
6 1 30418 Pipe plug                     
7 1 25197 Plug                          VS-R-1/4 WD
8 1 25103 Plug                          VS-R-1/2 WD

Item no. Qty. Part no. Description Remarks

1 1 63613 Bearing                       
2 1 1281394 Bearing                       
3 1 1282474 Air filter                    
4 1 31328 Lubricator                    M6 x 1
5 1 1283803 Base                          
6 1 30418 Pipe plug                     
7 1 25197 Plug                          VS-R-1/4 WD
8 1 25103 Plug                          VS-R-1/2 WD

08301020

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
21.07.2006

2 (2)

M-Base



5

6

4

2

1

3

1 (2)

08301021

08301021
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 63613 Bearing                       
2 1 1281394 Bearing                       
3 1 1282474 Air filter                    
4 1 31328 Lubricator                    M6 x 1
5 1 1285933 M-base                        
6 1 25103 Plug                          VS-R-1/2 WD

Item no. Qty. Part no. Description Remarks

1 1 63613 Bearing                       
2 1 1281394 Bearing                       
3 1 1282474 Air filter                    
4 1 31328 Lubricator                    M6 x 1
5 1 1285933 M-base                        
6 1 25103 Plug                          VS-R-1/2 WD

08301021

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.11.2006

2 (2)

M-Base



1

2

3 7

4

5

6

1 (2)

08301120

08301120
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1230703 Cylinder tube                 
2 1 30451 Screw                         MC10 x 20
3 1 63989 Slide block                   
4 1 1231084 Piston                        
5 1 20782 Seal                          SKM 70 x 58 x 20
6 1 20243 O-ring                        OR 78,97 x 3,53
7 1 1230663 Rack                          

Item no. Qty. Part no. Description Remarks

1 1 1230703 Cylinder tube                 
2 1 30451 Screw                         MC10 x 20
3 1 63989 Slide block                   
4 1 1231084 Piston                        
5 1 20782 Seal                          SKM 70 x 58 x 20
6 1 20243 O-ring                        OR 78,97 x 3,53
7 1 1230663 Rack                          

08301120

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
21.07.2006

2 (2)

Slewing system, 360°



1

2

3 7

4

5

6

1 (2)

08301121

08301121
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1230703 Cylinder tube                 
2 1 30451 Screw                         MC10 x 20
3 1 63989 Slide block                   
4 1 1231084 Piston                        
5 1 20782 Seal                          SKM 70 x 58 x 20
6 1 20243 O-ring                        OR 78,97 x 3,53
7 1 1230663 Rack                          

Item no. Qty. Part no. Description Remarks

1 1 1230703 Cylinder tube                 
2 1 30451 Screw                         MC10 x 20
3 1 63989 Slide block                   
4 1 1231084 Piston                        
5 1 20782 Seal                          SKM 70 x 58 x 20
6 1 20243 O-ring                        OR 78,97 x 3,53
7 1 1230663 Rack                          

08301121

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.11.2006

2 (2)

Slewing system, 360°



2

2

3

4
5

6
7

1

1 (2)

08301200

08301200
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1285394 Column                        
2 2 23312 Bushing                       PM 3530 DX
3 1 1282494 Distance pipe                 
4 3 32201 Countersunk screw             MK6 x 16
5 1 1281454 Lock plate                    
6 1 1281484 Pin                           
7 1 31329 Lubricator                    M6 x 1

Item no. Qty. Part no. Description Remarks

1 1 1285394 Column                        
2 2 23312 Bushing                       PM 3530 DX
3 1 1282494 Distance pipe                 
4 3 32201 Countersunk screw             MK6 x 16
5 1 1281454 Lock plate                    
6 1 1281484 Pin                           
7 1 31329 Lubricator                    M6 x 1

08301200

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
19.07.2006

2 (2)

Column



3

2

2

5
4

1

1 (2)

08301201

08301201
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1285812 Column                        
2 2 23408 Composite bearing             ø35/39 x 30
3 1 1282494 Distance pipe                 
4 1 1285834 Pin                           
5 1 33117 Circlip                       35U

Item no. Qty. Part no. Description Remarks

1 1 1285812 Column                        
2 2 23408 Composite bearing             ø35/39 x 30
3 1 1282494 Distance pipe                 
4 1 1285834 Pin                           
5 1 33117 Circlip                       35U

08301201

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.11.06

2 (2)

Column



1

2 3 4 5

6

6

7

8

9

10 11

12

13

14
17

12
15

16

14
17

1 (2)

08302010

08302010
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1282153 Main boom                     
2 2 30516 Countersunk screw             MK6 x 8
3 1 1284304 Spacer                        
4 1 64176 Slide block                   
5 2 66047 Shim                          
6 2 64137 Slide block                   
7 1 1282534 Guide                         
8 2 30962 Screw, stainless              MC6 x 25
9 2 30884 Lock nut, stainless           M6

10 1 30888 Lock nut                      M10
11 1 1282514 Pin                           
12 2 31329 Lubricator                    M6 x 1
13 1 1281484 Pin                           
14 2 1281454 Lock plate                    
15 1 33117 Circlip                       35U
16 1 1281493 Pin                           
17 6 32201 Countersunk screw             MK6 x 16

Item no. Qty. Part no. Description Remarks

1 1 1282153 Main boom                     
2 2 30516 Countersunk screw             MK6 x 8
3 1 1284304 Spacer                        
4 1 64176 Slide block                   
5 2 66047 Shim                          
6 2 64137 Slide block                   
7 1 1282534 Guide                         
8 2 30962 Screw, stainless              MC6 x 25
9 2 30884 Lock nut, stainless           M6

10 1 30888 Lock nut                      M10
11 1 1282514 Pin                           
12 2 31329 Lubricator                    M6 x 1
13 1 1281484 Pin                           
14 2 1281454 Lock plate                    
15 1 33117 Circlip                       35U
16 1 1281493 Pin                           
17 6 32201 Countersunk screw             MK6 x 16

08302010

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
19.07.2006

2 (2)

Main Boom



1

2 3 4

5

5

6

7

9 10

11

12
13

13

8

1 (2)

08302011

08302011
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1282153 Main boom                     
2 2 30516 Countersunk screw             MK6 x 8
3 1 1284304 Spacer                        
4 1 64176 Slide block                   
5 2 64137 Slide block                   
6 1 1282534 Guide                         
7 2 30962 Screw, stainless              MC6 x 25
8 2 30884 Lock nut, stainless           M6
9 1 30888 Lock nut                      M10

10 1 1282514 Pin                           
11 1 1285834 Pin                           
12 1 1285824 Pin                           
13 2 33117 Circlip                       35U

Item no. Qty. Part no. Description Remarks

1 1 1282153 Main boom                     
2 2 30516 Countersunk screw             MK6 x 8
3 1 1284304 Spacer                        
4 1 64176 Slide block                   
5 2 64137 Slide block                   
6 1 1282534 Guide                         
7 2 30962 Screw, stainless              MC6 x 25
8 2 30884 Lock nut, stainless           M6
9 1 30888 Lock nut                      M10

10 1 1282514 Pin                           
11 1 1285834 Pin                           
12 1 1285824 Pin                           
13 2 33117 Circlip                       35U

08302011

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.11.2006

2 (2)

Main boom



5

3

2
1

7

7

6

7

12

9

11

7

7

1
2

11

16

5

15

13

14

8

4

10

1 (2)

08302210

08302210
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 3 30884 Lock nut, stainless           M6
2 3 31134 Washer, stainless             
3 2 66047 Shim                          
4 1 63667 Slide block                   
5 3 30579 Countersunk screw             MK6 x 20
6 1 1282173 Jib extension                 
7 6 64137 Slide block                   
8 1 31212 Retaining pin, stainless      ø6 x 40
9 1 1284304 Spacer                        

10 1 64168 Slide block                   
11 4 66051 Shim                          
12 2 30516 Countersunk screw             MK6 x 8
13 1 1282514 Pin                           
14 1 30888 Lock nut                      M10
15 1 1282193 Jib extension                 
16 1 63633 Slide block                   

Item no. Qty. Part no. Description Remarks

1 3 30884 Lock nut, stainless           M6
2 3 31134 Washer, stainless             
3 2 66047 Shim                          
4 1 63667 Slide block                   
5 3 30579 Countersunk screw             MK6 x 20
6 1 1282173 Jib extension                 
7 6 64137 Slide block                   
8 1 31212 Retaining pin, stainless      ø6 x 40
9 1 1284304 Spacer                        

10 1 64168 Slide block                   
11 4 66051 Shim                          
12 2 30516 Countersunk screw             MK6 x 8
13 1 1282514 Pin                           
14 1 30888 Lock nut                      M10
15 1 1282193 Jib extension                 
16 1 63633 Slide block                   

08302210

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
21.07.2006

2 (2)

Jib extensions, T2



5

2
1

7

7

6

7

12

9

7

7

1
2

11

5

15

13

14

8

3
4

10

11

16

1 (2)

08302211

08302211
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 3 30884 Lock nut, stainless           M6
2 3 31134 Washer, stainless             
3 2 66047 Shim                          
4 1 63667 Slide block                   
5 3 30579 Countersunk screw             MK6 x 20
6 1 1282173 Jib extension                 
7 6 64137 Slide block                   
8 1 31212 Retaining pin, stainless      ø6 x 40
9 1 1284304 Spacer                        

10 1 64168 Slide block                   
11 4 66051 Shim                          
12 2 30516 Countersunk screw             MK6 x 8
13 1 1282514 Pin                           
14 1 30888 Lock nut                      M10
15 1 1285803 Extension                     
16 1 63633 Slide block                   

Item no. Qty. Part no. Description Remarks

1 3 30884 Lock nut, stainless           M6
2 3 31134 Washer, stainless             
3 2 66047 Shim                          
4 1 63667 Slide block                   
5 3 30579 Countersunk screw             MK6 x 20
6 1 1282173 Jib extension                 
7 6 64137 Slide block                   
8 1 31212 Retaining pin, stainless      ø6 x 40
9 1 1284304 Spacer                        

10 1 64168 Slide block                   
11 4 66051 Shim                          
12 2 30516 Countersunk screw             MK6 x 8
13 1 1282514 Pin                           
14 1 30888 Lock nut                      M10
15 1 1285803 Extension                     
16 1 63633 Slide block                   

08302211

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.11.2006

2 (2)

Jib extensions, T2



1

2

3

4

5

6

7

1 (2)

08302500

08302500
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1 1 1271234 Pin                           
2 1 33387 Ring split                    ø8 x 45
3 1 1282464 Suspension                    
4 1 31318 Lubricator                    1/8" RG
5 1 62129 Shackle with nut              
6 1 62191 Swivel hook                   
7 1 62148 Safety catch

Item no. Qty. Part no. Description Remarks
1 1 1271234 Pin                           
2 1 33387 Ring split                    ø8 x 45
3 1 1282464 Suspension                    
4 1 31318 Lubricator                    1/8" RG
5 1 62129 Shackle with nut              
6 1 62191 Swivel hook                   
7 1 62148 Safety catch

08302500

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
21.07.2006

2 (2)

Hook suspension



1

2

3

1 (2)

08302501

08302501
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1 1 62129 Shackle with nut              
2 1 62191 Swivel hook                   
3 1 62148 Safety catch

Item no. Qty. Part no. Description Remarks
1 1 62129 Shackle with nut              
2 1 62191 Swivel hook                   
3 1 62148 Safety catch

08302501

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.11.2006

2 (2)

Hook suspension



6
1

5
4

3

7
5

4
3

7

6

2

1 (2)

08302720

08302720
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1284843 Jib extension 80 mm           
2 1 1284853 Jib extension 80 mm           
3 2 1285554 Fittings                      
4 4 31517 Set screw, stainless          M10 x 20
5 2 1231764 Lock pin                      
6 2 62129 Shackle with nut              
7 2 1241914 Pin                           

Item no. Qty. Part no. Description Remarks

1 1 1284843 Jib extension 80 mm           
2 1 1284853 Jib extension 80 mm           
3 2 1285554 Fittings                      
4 4 31517 Set screw, stainless          M10 x 20
5 2 1231764 Lock pin                      
6 2 62129 Shackle with nut              
7 2 1241914 Pin                           

08302720

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60
21.07.2006

2 (2)

Manual extensions, T2



08302721
2.6/19T

1 (2)

Intern ref.:

7

7

4

6

1

5

4

3

5

3

6

8

2

8

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 1284843 Jib extension 80 mm           
2 1 1284853 Jib extension 80 mm           
3 2 1285554 Fittings                      
4 4 31517 Set screw, stainless          M10 x 20
5 2 1231764 Lock pin                      
6 2 62129 Shackle                       
7 2 1241914 Pin                           
8 4 31156 Spring washer                 10 mm

08302721

Created:
As from / To loader no.:

Modified:

109 00 00 /
21.07.2006

2 (2)

Manual extensions, T2



1

2

2

12

3

4

7
14

13

5

8
5

9

10

10
6

11

2

2

1 (2)

08303010

08303010
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1280722 Boom and jib cylinder

1 1 1280713 Cylinder tube                 
2 4 23312 Bushing                       PM 3530 DX
3 1 1240153 Piston                        
4 1 20785 Seal                          MDM 90 x 76 x 22,5
5 2 20188 O-ring                        OR 74,5 x 3
6 1 20514 Scraper                       AUAS 45 x 55 x 7/10
7 1 22111 Bushing                       FB 40 x 2.5 x 351
8 1 33321 Lock ring                     
9 1 1252514 Cover                         

10 4 30427 Screw                         MC6 x 20
11 1 1280694 Piston rod                    
12 1 26103 Pressure-gauge connect.       
13 1 1252523 Guide                         
14 1 20680 Seal                          HH605 45 x 55 x 11

Item no. Qty. Part no. Description Remarks
1280722 Boom and jib cylinder

1 1 1280713 Cylinder tube                 
2 4 23312 Bushing                       PM 3530 DX
3 1 1240153 Piston                        
4 1 20785 Seal                          MDM 90 x 76 x 22,5
5 2 20188 O-ring                        OR 74,5 x 3
6 1 20514 Scraper                       AUAS 45 x 55 x 7/10
7 1 22111 Bushing                       FB 40 x 2.5 x 351
8 1 33321 Lock ring                     
9 1 1252514 Cover                         

10 4 30427 Screw                         MC6 x 20
11 1 1280694 Piston rod                    
12 1 26103 Pressure-gauge connect.       
13 1 1252523 Guide                         
14 1 20680 Seal                          HH605 45 x 55 x 11

08303010

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
20.07.2006

2 (2)

Boom cylinder, C80 - 605



1

14

5

6

9
16

15

7

10
7

11

12

12
8

13

2

4

2

2

3
2

1 (2)

08303011

08303011
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1286030 Boom and jib cylinder

1 1 1280713 Cylinder tube                 
2 4 23408 Composite bearing ø35/39 x 30
3 1 1285844 Distance pipe                 
4 1 1285854 Distance pipe                 
5 1 1240153 Piston                        
6 1 20785 Seal                          MDM 90 x 76 x 22,5
7 2 20188 O-ring                        OR 74,5 x 3
8 1 20514 Scraper                       AUAS 45 x 55 x 7/10
9 1 22111 Bushing                       FB 40 x 2.5 x 351

10 1 33321 Lock ring                     
11 1 1252514 Cover                         
12 4 30427 Screw                         MC6 x 20
13 1 1280694 Piston rod                    
14 1 26103 Pressure-gauge connect.       
15 1 1252523 Guide                         
16 1 20680 Seal                          HH605 45 x 55 x 11

Item no. Qty. Part no. Description Remarks
1286030 Boom and jib cylinder

1 1 1280713 Cylinder tube                 
2 4 23408 Composite bearing ø35/39 x 30
3 1 1285844 Distance pipe                 
4 1 1285854 Distance pipe                 
5 1 1240153 Piston                        
6 1 20785 Seal                          MDM 90 x 76 x 22,5
7 2 20188 O-ring                        OR 74,5 x 3
8 1 20514 Scraper                       AUAS 45 x 55 x 7/10
9 1 22111 Bushing                       FB 40 x 2.5 x 351

10 1 33321 Lock ring                     
11 1 1252514 Cover                         
12 4 30427 Screw                         MC6 x 20
13 1 1280694 Piston rod                    
14 1 26103 Pressure-gauge connect.       
15 1 1252523 Guide                         
16 1 20680 Seal                          HH605 45 x 55 x 11

08303011

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.11.2006

2 (2)

Boom cylinder, C80 - 605



6

13

2
12

11
9

810

7
1

315

14 4

5

15

3

6

1
7

10
8

9
11

12
2

13

1 (2)

08303210

08303210
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1282331 Extension cylinder

1 2 1241073 Piston                        
2 2 1281333 Guide                         
3 2 1233414 Piston rod                    
4 1 1281353 End plate                     
5 1 1281374 End plate                     
6 2 1282323 Cylinder                      
7 2 20779 Double acting seal            MDM 40 x 30 x 12,3
8 2 20179 O-ring                        OR 109,5 x 3
9 2 20734 Back ring                     STR 37 x 42 x 1,3

10 2 21991 Seal ø25
11 2 20174 O-ring                        OR 24,2 x 3
12 2 20706 Back ring                     STR 25 x 30 x 1,3
13 2 20505 Scraper                       GA 25 x 35 x 7/10
14 1 63988 Nylon bushing                 
15 4 30451 Screw                         MC10 x 20

Item no. Qty. Part no. Description Remarks
1282331 Extension cylinder

1 2 1241073 Piston                        
2 2 1281333 Guide                         
3 2 1233414 Piston rod                    
4 1 1281353 End plate                     
5 1 1281374 End plate                     
6 2 1282323 Cylinder                      
7 2 20779 Double acting seal            MDM 40 x 30 x 12,3
8 2 20179 O-ring                        OR 109,5 x 3
9 2 20734 Back ring                     STR 37 x 42 x 1,3

10 2 21991 Seal ø25
11 2 20174 O-ring                        OR 24,2 x 3
12 2 20706 Back ring                     STR 25 x 30 x 1,3
13 2 20505 Scraper                       GA 25 x 35 x 7/10
14 1 63988 Nylon bushing                 
15 4 30451 Screw                         MC10 x 20

08303210

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60
20.07.2006

2 (2)

Extension cylinder, C40-1000, T2



61
7

13
2

12

9
11

8
10

3

2

12
11

9
8

10

6
7

1

15

14
4

5

15

3

13

1 (2)

08303211

08303211
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1282331 Extension cylinder

1 2 1241073 Piston                        
2 2 1281333 Guide                         
3 2 1233414 Piston rod                    
4 1 1281353 End plate                     
5 1 1281374 End plate                     
6 2 1282323 Cylinder                      
7 2 20779 Double acting seal            MDM 40 x 30 x 12,3
8 2 20179 O-ring                        OR 109,5 x 3
9 2 20734 Back ring                     STR 37 x 42 x 1,3

10 2 21991 Seal ø25
11 2 20174 O-ring                        OR 24,2 x 3
12 2 20706 Back ring                     STR 25 x 30 x 1,3
13 2 20505 Scraper                       GA 25 x 35 x 7/10
14 1 63988 Nylon bushing                 
15 4 30451 Screw                         MC10 x 20

Item no. Qty. Part no. Description Remarks
1282331 Extension cylinder

1 2 1241073 Piston                        
2 2 1281333 Guide                         
3 2 1233414 Piston rod                    
4 1 1281353 End plate                     
5 1 1281374 End plate                     
6 2 1282323 Cylinder                      
7 2 20779 Double acting seal            MDM 40 x 30 x 12,3
8 2 20179 O-ring                        OR 109,5 x 3
9 2 20734 Back ring                     STR 37 x 42 x 1,3

10 2 21991 Seal ø25
11 2 20174 O-ring                        OR 24,2 x 3
12 2 20706 Back ring                     STR 25 x 30 x 1,3
13 2 20505 Scraper                       GA 25 x 35 x 7/10
14 1 63988 Nylon bushing                 
15 4 30451 Screw                         MC10 x 20

08303211

Created:
As from / To loader no.:

Modified:

109 00 00 /
20.07.2006

2 (2)

Extension cylinder, C40-1000, T2



2.6/19T
076 03 300

tornqupa




076 03 300
Stabilizer Cylinder, C50-400, Type V As from / To loader no: 92 51 001

Created:
Modified:

Item no. Qty Part no. Description
1 12 31 932 Stabilizer cylinder
1 68 92 220 Seal kit

1 1 12 31 923 Cylinder
2 1 56 58 534 Piston
3 1 20 780 Double sleeve
4 2 20 181 O-ring
5 1 20 709 Back ring
6 1 21 995 Seal 
7 1 21 996 O-ring
8 1 20 177 O-ring
9 1  20 705 Back ring
10 1  20 510 Scraper
11 1 12 31 883 Guide
12 1 12 41 344 Piston rod
13 1 30 888 Lock nut
14 1 12 41 384 Foot plate
15 1 30 166 Steel bolt
16 1 12 31 873 Pipe
17 1 33 450 Lock ring
18 1 33 135 Snap ring
19 1 30 551 Pointed screw

** 12 34 430 Incl piloted check valve, pipe & connections (Pos 1-19)

60 U
MSP 6 x 6

M10 x 65

12 31 734

35x45x7/10

M10

ø 35

34.2 x 3.0

50 x 38 x 20.5
OR 44.2 x 3

45 x 50

Remarks
Incl. 1-15
Inc. 3-10



2.6/19T
076 04 015

21

18
2

3

5

4

4

6

7

8
6

9

10

13

11

12

17

16

14

1

19
20

4

15

tornqupa




076 04 015
Stabilizer beam + Safety lock, type SV As from / To loader no:

Created: 01.04.2009
Modified:

Item no. Qty Part no. Description
1 2 30884 Lock nut, stainless
2 1 1282554 Fittings
3 2 30579 Countersunk screw
4 5 64137 Slide block
5 1 30886 Lock nut, stainless
6 2 31147 Washer, stainless
7 1 1282574 Distance pipe
8 1 1282564 Guide roller
9 1 30146 Steel bolt, stainless
10 1 66059 Plate
11 1 6661734 Locking device
12 1 31318 Lubricator
13 4 30472 Screw
14 1 1282373 Single extension
15 1 1282413 Single extension
16 4 30888 Lock nut
17 4 30455 Screw
18 1 1286210 Stab. safety lock with sensor
19 1286213 Fitting
20 1286216 Stabilizer safety lock
21 29238 Proximity switch f. stabilizer

M6

MK6 x 20

M10
MC10 x 30

1/8" RG
MC10 x 12

M8 x 110

M8
8 mm

Remarks



2.6/19T
076 04 025

4

4

17

19

20

21

22

16 26

14

15

18

4

1

2
3

5 6
7

8
6

9

10

11

12

13

23

24
25

Locktite 270
55Nm

tornqupa




076 04 025
Stabilizer beam + Safety lock, type SR As from / To loader no:

Created: 01.04.2009
Modified:

Item no. Qty Part no. Description
1 2 30884 Lock nut, stainless
2 1 1282554 Fittings
3 2 30579 Countersunk screw
4 5 64137 Slide block
5 1 30886 Lock nut, stainless
6 2 31147 Washer, stainless
7 1 1282574 Distance pipe
8 1 1282564 Guide roller
9 1 30146 Steel bolt, stainless
10 1 66059 Plate
11 1 6661734 Locking device
12 1 31318 Lubricator
13 4 30472 Screw
14 1 1282373 Single extension
15 1 1282413 Single extension
16 1 1280020 Mounting kit
17 64262 Ball
18 1266814 Pin
19 31329 Lubricator
20 30453 Screw
21 30888 Lock nut
22 30456 Screw
23 1 1286210 Stab. safety lock with sensor
24 1286213 Fitting
25 1286216 Stabilizer safety lock
26 29238 Proximity switch f. stabilizer

M6

MK6 x 20

MC10 x 25
M10 
MC10 x 40

M6 x 1

1/8" RG
MC10 x 12

M8 x 110

M8
8 mm

Remarks



2.6/19T
076 04 070

tornqupa




076 04 070
Mechanical stabilizer leg, type V As from / To loader no:

Created: 96.04.10
Modified:

Item no. Qty Part no. Description
1 1227160 Stabilizer, mech. Complete

1 1 31329 Lubricator
2 1 1227153 Front tube
3 1 1225913 Pipe
4 1 1225874 Bolt
5 1 1229364 Washer
6 1 30431 Screw 
7 1 33322 Spring
8 1 1225833 Back tube
9 1 1225944 Spike
10 1 30141 Set screw
11 1 30886 Lock nut
12 1 1225934 Foot plate
13 1 30944 Screw 
14 1 30821 Counter nut

Incl. 1-12
M6x 1-0

M8

MSP 16x35
M16

1225724

M8x60

MC6 x 25

Remarks



08305070
2.6/19T

1 (2)

08305070Intern ref.:

12

13
1

2
3

4

5
6

7

7

8

9

10
11

12
13

3

tornqupa




08305070

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 16 89
24.08.2006

2 (2)

Valveblock

Item no. Qty. Part no. Description Remarks
1 59777 Valve block                   

1 1     61525 Outlet section                
2 1         61523 Seal kit                      
3 2     61516 Control valve. compl.         
4 1         61526 Lever. complete               
5 1             61518 Lever                         
6 1             30110 Set screw, stainless          M6 x 10
7 1         61522 Seal kit                      
8 1     61515 Control valve. compl.         
9 1     61517 Inlet section                 

10 1         61527 Relief valve                  
11 2     61528 Stay bolt                     
12 4     31134 Washer, stainless             6 mm
13 4     30884 Lock nut, stainless           M6



1

2

3

4

4

5

6

DK: Walvoil batch nr.
GB: Walvoil serial no.
DE: Walvoil seriennummer
FR: No de serie Walvoil
ES: Walvoil matrícula

DK: indkøbsnr.
GB: part no.
DE: bestellnummer
FR: référence
ES: Referencia

1 (2)

08305071

08305071
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
55205 Valveblock

1 1 55232 Main relief valve
2 1 55234 Antischock valve
3 1 55241 Antischock valve
4 6 55238 O-ring
5 3 55235 Bracket for lever
6 1 55201 Microswitch

Item no. Qty. Part no. Description Remarks
55205 Valveblock

1 1 55232 Main relief valve
2 1 55234 Antischock valve
3 1 55241 Antischock valve
4 6 55238 O-ring
5 3 55235 Bracket for lever
6 1 55201 Microswitch

08305071

Created:
As from / To loader no.:

Modified:

51 16 90 / 51 22 60
24.08.2006

2 (2)

Valveblock



6

3

1

2 4

5

4

DK: indkøbsnr.
GB: part no.
DE: bestellnummer
FR: référence
ES: Referencia

DK: Walvoil batch nr.
GB: Walvoil serial no.
DE: Walvoil seriennummer
FR: No de serie Walvoil
ES: Walvoil matrícula

1 (2)

08305072

08305072
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
55205 Valve                         

1 1 55232 Main relief valve
2 1 55234 Antischock valve
3 1 55241 Antischock valve
4 6 55238 O-ring
5 3 55235 Bracket for lever
6 1 55301 Microswitch

Item no. Qty. Part no. Description Remarks
55205 Valve                         

1 1 55232 Main relief valve
2 1 55234 Antischock valve
3 1 55241 Antischock valve
4 6 55238 O-ring
5 3 55235 Bracket for lever
6 1 55301 Microswitch

08305072

Created:
As from / To loader no.:

Modified:

109 00 00/
24.08.2006

2 (2)

Valveblock



2.6/19T

1 (2)

08305075

Intern ref.:

DK: Walvoil batch nr.
GB: Walvoil serial no.
DE: Walvoil seriennummer
FR: No de serie Walvoil

DK: Indkøbsnr.
GB: Part no.
DE: Bestellnummer
FR: Référence

4

5

1

5
3

4
7

2

6

tornqupa




08305075

Created:
As from / To loader no.:

Modified:

109 08 46
06.03.2008

2 (2)

Valveblock

Item no. Qty. Part no. Description Remarks

1 55237 Control valve                 
1 1 55232 Main relief valve
2 1 55234 Antischock valve
3 1 55241 Antischock valve
4 2 55308 Antischock valve
5 6 55238 O-ring
6 3 55235 Bracket for lever
7 1 55301 Microswitch



08305100
2.6/19T

1 (2)

08305100Intern ref.:

10

6
1

2

4

5

11

12
13

17

14 20 19

18

22

15

22

22
18

16
21

15

22

7
8

9

9

tornqupa




08305100

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 16 89
24.08.2006

2 (2)

Valve bracket

Item no. Qty. Part no. Description Remarks
1 1 1285383 Fittings                      
2 1 1214483 Valve box                     
3 1 1229153 Rubber plate                  
4 3 27966 Lead-in                       
5 1 28664 Micro-switch                  
6 1 25742 Connection                    F40XS 10-1/4 JIC
7 1 25109 Connection                    GES 8 LR-WD
8 1 25249 Connection                    ELVD 8 L
9 2 26370 Pressure gauge connection     EMASD 8 LR

10 1 26148 Connection                    
11 1 27936 Fixing base                   
12 1 31187 Spring washer, stainless      3 mm
13 1 30784 Screw                         M3 x 8
14 3 30488 Screw                         MC4 x 6
15 4 30132 Set screw, stainless          M8 x 20
16 4 30111 Set screw, stainless          M6 x 12
17 1 30851 Nut, stainless                
18 4 30886 Lock nut, stainless           M8
19 3 31188 Washer, stainless             4 mm
20 3 31152 Spring washer, stainless      4 mm
21 4 32302 Face washer, stainless        6 mm
22 8 31147 Washer, stainless             8 mm



21

4

11

12 12

12

11

8
12

11

3

5

9
12

10

12

6
7

1 (2)

08305101

08305101
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 3 1320288 Control lever, long, bend     
2 3 59224 Knob for lever                
3 1 1285733 Valve bracket                 
4 1 1285743 Safety guard for valve bracket
5 2 25743 Straight connection           F40XS 10-3/8 JIC
6 1 25225 Reducing connection           RED-R 3/8-WD/R 1/4
7 1 26103 Pressure-gauge connect.       
8 2 30131 Set screw, stainless          M8 x 16
9 2 30132 Set screw, stainless          M8 x 20

10 2 30886 Lock nut, stainless           M8
11 7 30856 Nut, stainless                M8
12 13 31147 Washer, stainless             8 mm

Item no. Qty. Part no. Description Remarks

1 3 1320288 Control lever, long, bend     
2 3 59224 Knob for lever                
3 1 1285733 Valve bracket                 
4 1 1285743 Safety guard for valve bracket
5 2 25743 Straight connection           F40XS 10-3/8 JIC
6 1 25225 Reducing connection           RED-R 3/8-WD/R 1/4
7 1 26103 Pressure-gauge connect.       
8 2 30131 Set screw, stainless          M8 x 16
9 2 30132 Set screw, stainless          M8 x 20

10 2 30886 Lock nut, stainless           M8
11 7 30856 Nut, stainless                M8
12 13 31147 Washer, stainless             8 mm

08305101

Created:
As from / To loader no.:

Modified:

51 16 90 / 51 22 60
24.08.2006

2 (2)

Valve bracket



08305102

08305102
2.6/19T

1 (2)

Intern ref.:

1 2

9
12

3

12

10

12

11

12

12 11

4

6

7

12
11

5

8

tornqupa




08305102

Created:
As from / To loader no.:

Modified:

109 00 00 / 109 07 61

28.02.2008
24.08.2006

2 (2)

Valve bracket

Item no. Qty. Part no. Description Remarks

1 3 1320288 Control lever, long, bend     
2 3 59224 Knob for lever                
3 1 1285733 Valve bracket                 
4 1 1285743 Safety guard for valve bracket
5 2 25743 Straight connection           F40XS10 - 3/8
6 1 25225 Reducing connection           RED-R 3/8-WD/R 1/4
7 1 26103 Pressure-gauge connect.       
8 2 30131 Set screw, stainless          M8 x 16
9 2 30132 Set screw, stainless          M8 x 20

10 2 30886 Lock nut, stainless           M8
11 7 30856 Nut, stainless                M8
12 13 31147 Washer, stainless             8 mm



4

12

6 7

2

1
11
12

9

12

12

10

3 12 8 12 11

5

11

1 (2)

08305105
2.6/19T

Intern ref.:

tornqupa




As from / To loader no.:

Modified:

109 07 62
28.02.2008

2 (2)

08305105

Created:
Valve bracket

13 31147 Washer, stainless             

Item no. Qty. Part no. Description Remarks

1 3 1320288 Control lever, long, bend     
2 3 59224 Knob for lever                
3 1 1286121 Valve bracket                 
4 1 1285743 Safety guard for valve bracket
5 2 25743 Straight connection           F40XS10 - 3/8
6 1 25225 Reducing connection           RED-R 3/8-WD/R 1/4
7 1 26103 Pressure-gauge connect.       
8 2 30131 Set screw, stainless          M8 x 16
9 2 30132 Set screw, stainless          M8 x 20

10 2 30886 Lock nut, stainless           M8
11 7 30856 Nut, stainless                M8
12 8 mm



2.6/19T
076 05 010

tornqupa




076 05 100
Valve bracket and dual control As from / To loader no:

Created: 99.12.03
Modified:

Item no. Qty Part no. Description
1 4 31134 Washer
2 4 30111 Set screw
3 1 66061 Valve bracket
4 4 31155 Spring washer 
5 4 30130 Set screw
6 1 1283510 Dual control
7 1 1283520 Dual control
8 1 1283530 Dual control
9 1 1283540 Dual control
10 66002 Bracket
11 1282864 Pin for lever
12 1280530 Lever
13 31717 Copper washer
14 31271 Cotter bolt
15 31601 Split pin
16 23305 Bushing
17 1282854 Lever
18 59704 Lever
19 1282634 Spacer
20 1282824 Connecting rod
21 31274 Cotter bolt
22 30874 Counter nut
23 1282724 Clevis
24 1283374 Spacer
25 30140 Steel bolt 

6 mm
M6x12

M8

M8x55

ø18 x 12 x 1.5
ø6x20
ø1.5 x 20

6 function
7 function

8mm
M8x12
4 function
5 function

Remarks



2.6/19T
076 05 010

tornqupa




076 05 150
Hydraulic system, pump & tank As from / To loader no:

Created: 99.12.03
Modified:

Item no. Qty Part no. Description
1 1 25130 Banjo connection
2 1 17310 Hose
3 1 25108 Connection
4 1 25809 Hose connection
5 2 31403 Clip
6 1 62481 Synthetic rubber hose
7 1 25305 Elbow
8 1 25808 Hose connection
9 1 25143 Connection
10 1 25284 Connection
11 1 1283064 Pipe
12 1 1261833 Fittings
13 20145 O-ring
14 1 25832 Connection
15 1 60209 Return filter
16 1 25225 Reducing connection
17 1 26103 Pressure gauge connection

P-RSWV 12 LR
3/8" x 1400 V/O

RED-R3/8WD/R1/4
1/4" RG

OR 18.72 x 2.62

3/4" x 20

EWSD 15L

1/2" x 20
HS 12
3/4"
3/4"

Remarks



2.6/19T
076 05 160

tornqupa




076 05 160
Electro-hydraulic system, pump & tank As from / To loader no:

Created: 99.12.03
Modified:

Item no. Qty Part no. Description
1 1 25130 Banjo connection
2 4 1283204 Washer
3 4 30886 Lock nut
4 1 25143 Connection
5 1 25284 Connection
6 1 1283064 Pipe
7 1 1261833 Fittings
8 1 1261833 O-ring
9 1 25832 Connection
10 1 60209 Return filter
11 3 31154 Spring washer
12 3 30421 Screw
13 1 1283214 Bracket
14 1 1283224 Protective plate
15 4 30488 Screw
16 4 31152 Spring washer
17 4 31188 Washer
18 4 1228000 Micro switch
19 30851 Nut 
20 31187 Spring washer
21 66006 Bracket
22 27934 Guide roller
23 30778 Screw
24 1 27274 Clip
25 1 27448 Socket, female
26 27447 Socket, male
27 1 1283234 Cable
29 1 27383 Switch
30 27805 Bulb
31 27834 Bulb
32 1 0017310 Hose
33 1 25148 Elbow connection
34 1 25141 Reducing connection
35 1 61859 Elbow
36 2 31403 Clip
37 1 62481 Synthetic rubber hose
38 1 25808 Hose connection
39 1 25305 Elbow
40 1 25225 Reducing connection
41 1 26103 Pressure-gauge connection

P-RSWV-12-LR

M8

4mm
4mm

M3
3mm

1/4" RG

3/4"
3/4" x 20
3/4"

1226404

M3x16

180924
180923

P-WEV15L 1/2NPT
P-REDV 15/12L

HS 12

12V 1.2W
24V 1.2W
3/8" x 1400 V/O

Pos 26,28

RED-R3/8WD/R1/4

MC6 x 10

MC4 x 6

OR 18.72 x 2.62

6mm

P-GEV 15 LR-WD
EWSD 15 L

Remarks



2.6/19T
076 05 180

tornqupa




076 05 180
Pump As from / To loader no:

Created: 99.12.03
Modified:

Item no. Qty Part no. Description
1 1230480 Power pack, complete
1 1230490 Power pack, complete
1 61939 Seal kit

1 1 61937 Pump
2 1 61813 Engine
3 1 61814 Engine
4 61919 Carbon for motor
5 61920 Carbon for motor
6 61855 Thermo relay
7 61938 Clip
8 2 30699 Screw
9 1 1916864 Mounting plate
10 1 61821 Start relay
11 1 61822 Start relay
12 2 30853 Nut
13 1 1213714 Cable
14 27250 Fuse holder
16 1214404 Cable
17 1 28943 Ground cable
18 8 30844 Lock nut
19 4 31154 Spring washer
20 1 61907 Suspension
21 8 30112 Set screw
22 1 66004 Plate
23 61928 Guide
24 1 31010 Screw
25 4 30886 Lock nut
26 4 30131 Set screw 
27 4 61906 Torsion balancer
28 6891100 Seal kit
29 32425 Steel bolt

Remarks

P1-9md 6
12V 3KW
24V 3KW
12V
24V
90 degrees

M8

12V
24V
M5

M8x16

MC8x90

6mm

 M6x16

M3x8

12V-3KW
24V-3KW

50, 12V
M6



19

18

1

18

5

6

17

4
3

16

7

9

11

20

10

12

15

25
26

27

8

14
13

22
23

24

21

2

2.6/19T

1 (2)

1286290

076 05 185

1286280
Intern ref.:

tornqupa




Modified:

076 05 185

Created:
As from / To loader no.:

2 (2)

14.05.2009
DC supply 12V + 24V / 3 KW

Item no. Qty. Part no. Description Remarks

1 1 1286283 DC power pack 12 V            
2 1 1286284 DC power pack, 24 V           
3 50058 Power pack, 12 V DC           
4 50059 Power pack, 24 V DC           
5 1286281 Pipe                          
6 1286282 Pipe                          
7 61813 Engine                        
8 61814 Engine                        
9 50060 Pump                          

10 50062 Pump                          
11 50061 Relay                         
12 50063 Relay                         
13 50429 Motor/pump                    
14 50431 Motor/pump                    
15 50064 Elbow                         
16 26839 Straight connection           P-GEV 10 LR 1/2-WD
17 25125 Elbow connection              WV 10 L
18 25635 Screw                         VSK 10L
19 26116 Profile ring                  R 10 L/S
20 25182 Coupling nut                  M 10 L
21 2 0015160 Hose                          
22 2 0017110 Hose                          
23 2 0015120 Hose                          
24 2 0017420 Hose                          
25 1 62587 Protective cover              
26 1 62596 Protective cover              
27 1 62630 Protective cover              



7

7

9

4

1

2

11 6

13

4

14

715

2

11

6

12

1

10

10

5

16

8

8

3

3

1 (2)

08305220

08305220
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 4 25960 Elbow connection              VA 08 LK 3/8
2 2 25249 Connection                    ELVD 8 L
3 2 60960 Washer                        
4 2 25248 Connection                    P-EWS 8 L-SV
5 2 25109 Connection                    GES 8 LR-WD
6 2 25246 Double connection             GV 8 L
7 4 25117 Elbow connection              WEV 8 LRK
8 2 61465 Port-relief valve             
9 1 61531 Valve housing                 1211082

10 2 62604 Hose                          1/4 x 2000 L/L
11 2 1285664 Pipe
12 1 1285644 Pipe
13 1 1285654 Pipe
14 1 1285364 Pipe
15 1 1285374 Pipe
16 1 62587 Protective cover

Item no. Qty. Part no. Description Remarks

1 4 25960 Elbow connection              VA 08 LK 3/8
2 2 25249 Connection                    ELVD 8 L
3 2 60960 Washer                        
4 2 25248 Connection                    P-EWS 8 L-SV
5 2 25109 Connection                    GES 8 LR-WD
6 2 25246 Double connection             GV 8 L
7 4 25117 Elbow connection              WEV 8 LRK
8 2 61465 Port-relief valve             
9 1 61531 Valve housing                 1211082

10 2 62604 Hose                          1/4 x 2000 L/L
11 2 1285664 Pipe
12 1 1285644 Pipe
13 1 1285654 Pipe
14 1 1285364 Pipe
15 1 1285374 Pipe
16 1 62587 Protective cover

08305220

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
21.07.2006

2 (2)

Hydraulic system, slewing system



2
1

1
2

3

3

3

4

5

8

9

12

6

7

11
10

1 (2)

08305221

08305221
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 2 25960 Elbow connection              VA 08 LK 3/8
2 2 60960 Washer                        
3 7 25109 Connection                    GES 8 LR-WD
4 1 25244 Connection                    GES 8 L/R 3/8-WD
5 1 59053 Port-relief valve             
6 2 62586 Hose                          1/4 x 1330 L/L
7 1 62488 Hose                          1/4 x1330 L/90
8 1 1286001 Pipe
9 1 1286002 Pipe

10 1 30117 Steel bolt, stainless         M6 x 40
11 1 31154 Spring washer, stainless      6 mm
12 1 62587 Protective cover

Item no. Qty. Part no. Description Remarks

1 2 25960 Elbow connection              VA 08 LK 3/8
2 2 60960 Washer                        
3 7 25109 Connection                    GES 8 LR-WD
4 1 25244 Connection                    GES 8 L/R 3/8-WD
5 1 59053 Port-relief valve             
6 2 62586 Hose                          1/4 x 1330 L/L
7 1 62488 Hose                          1/4 x1330 L/90
8 1 1286001 Pipe
9 1 1286002 Pipe

10 1 30117 Steel bolt, stainless         M6 x 40
11 1 31154 Spring washer, stainless      6 mm
12 1 62587 Protective cover

08305221

Created:
As from / To loader no.:

Modified:

109 00 00 /
21.11.2006

2 (2)

Hydraulic system, slewing system



2.6/19T

1 (2)

08305225

Intern ref.:

4

6

1

1

2

2

4

3

5

tornqupa




Item no. Qty. Part no. Description Remarks

1 2 25960 Elbow connection              VA 08 LK 3/8
2 2 60960 Washer                        
3 2 25109 Connection                    GES 8 LR-WD
4 2 62542 Hose                          
5 1 31418 Clamp, double                 2 x 12 mm
6 1 62587 Protective cover              

08305225

Created:
As from / To loader no.:

Modified:

109 08 46
06.03.2008

2 (2)

Hydraulic system, slewing system



11

1

10
52

4
4

3

8

6

12
13

9 9

7

14

1 (2)

08305250

08305250
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 59955 Load-holding valve            
2 1 25244 Connection                    GES 8 L/R 3/8-WD
3 1 25277 Plug                          VS-R-3/8 WD
4 2 25922 Elbow connection              VA 08 LK 3/8
5 1 25248 Connection                    P-EWS 8 L-SV
6 1 25117 Elbow connection              WEV 8 LRK
7 2 25109 Connection                    GES 8 LR-WD
8 1 20138 O-ring                        OR 10,77 x 2,62
9 2 62656 Hose                          1/4 x 2000 L/L

10 1 1283094 Protective plate              
11 1 1282944 Pipe
12 4 30138 Steel bolt, stainless         M8 x 45
13 4 31155 Spring washer                 8 mm
14 1 62587 Protective cover              

Item no. Qty. Part no. Description Remarks

1 1 59955 Load-holding valve            
2 1 25244 Connection                    GES 8 L/R 3/8-WD
3 1 25277 Plug                          VS-R-3/8 WD
4 2 25922 Elbow connection              VA 08 LK 3/8
5 1 25248 Connection                    P-EWS 8 L-SV
6 1 25117 Elbow connection              WEV 8 LRK
7 2 25109 Connection                    GES 8 LR-WD
8 1 20138 O-ring                        OR 10,77 x 2,62
9 2 62656 Hose                          1/4 x 2000 L/L

10 1 1283094 Protective plate              
11 1 1282944 Pipe
12 4 30138 Steel bolt, stainless         M8 x 45
13 4 31155 Spring washer                 8 mm
14 1 62587 Protective cover              

08305250

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
19.07.2006

2 (2)

Hydraulic system, boom cylinder



10

1

42

3

7

5

11 12

6

13

9

8

8

2

1 (2)

08305251

08305251
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 59955 Load-holding valve            
2 3 25244 Connection                    GES 8 L/R 3/8-WD
3 1 25277 Plug                          VS-R-3/8 WD
4 1 25248 Connection                    P-EWS 8 L-SV
5 1 25117 Elbow connection              WEV 8 LRK
6 2 25109 Connection                    GES 8 LR-WD
7 1 20138 O-ring                        OR 10,77 x 2,62
8 2 56362 Hose                          1/4 x 1230 L/90
9 1 1285863 Safety guard                  

10 1 1282944 Pipe
11 4 30138 Steel bolt, stainless         M8 x 45
12 4 31155 Spring washer                 8 mm
13 1 62587 Protective cover              

Item no. Qty. Part no. Description Remarks

1 1 59955 Load-holding valve            
2 3 25244 Connection                    GES 8 L/R 3/8-WD
3 1 25277 Plug                          VS-R-3/8 WD
4 1 25248 Connection                    P-EWS 8 L-SV
5 1 25117 Elbow connection              WEV 8 LRK
6 2 25109 Connection                    GES 8 LR-WD
7 1 20138 O-ring                        OR 10,77 x 2,62
8 2 56362 Hose                          1/4 x 1230 L/90
9 1 1285863 Safety guard                  

10 1 1282944 Pipe
11 4 30138 Steel bolt, stainless         M8 x 45
12 4 31155 Spring washer                 8 mm
13 1 62587 Protective cover              

08305251

Created:
As from / To loader no.:

Modified:

109 00 00 /
21.11.2006

2 (2)

Hydraulic system, boom cylinder



1 19

12

4

14

13

3

6

16

10

7

10
11

2 11
8

15

10

17

5

20
18

9

34

21

22

1 (2)

08305420

08305420
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 60315 Load-holding valve            
2 1 59962 Counter-balance valve         
3 3 25922 Elbow connection              VA 08 LK 3/8
4 2 25248 Connection                    P-EWS 8 L-SV
5 1 25115 T-connection                  P - TEV 8 LRK A3L
6 1 25114 T-connection                  TV 8 L
7 1 25113 Banjo connection              RSWV 8 LR
8 1 26104 Connection                    EGESD 8 LR-WD
9 1 25244 Connection                    GES 8 L/R 3/8-WD

10 5 25109 Connection                    GES 8 LR-WD
11 2 25180 Reducing connection           RED-R 1/2-WD/R 1/4
12 2 62628 Hose                          1/4 x 2600 L/L
13 1 1282974 Pipe                          
14 1 1283054 Pipe                          
15 1 1283004 Pipe                          
16 1 1283014 Pipe                          
17 1 1282984 Pipe                          
18 1 1272744 Plate                         
19 2 30116 Steel bolt, stainless         M6 x 35
20 1 31401 Clip                          
21 3 31418 Clamp, double                 2 x 12 mm
22 1 62587 Protective cover

Item no. Qty. Part no. Description Remarks

1 1 60315 Load-holding valve            
2 1 59962 Counter-balance valve         
3 3 25922 Elbow connection              VA 08 LK 3/8
4 2 25248 Connection                    P-EWS 8 L-SV
5 1 25115 T-connection                  P - TEV 8 LRK A3L
6 1 25114 T-connection                  TV 8 L
7 1 25113 Banjo connection              RSWV 8 LR
8 1 26104 Connection                    EGESD 8 LR-WD
9 1 25244 Connection                    GES 8 L/R 3/8-WD

10 5 25109 Connection                    GES 8 LR-WD
11 2 25180 Reducing connection           RED-R 1/2-WD/R 1/4
12 2 62628 Hose                          1/4 x 2600 L/L
13 1 1282974 Pipe                          
14 1 1283054 Pipe                          
15 1 1283004 Pipe                          
16 1 1283014 Pipe                          
17 1 1282984 Pipe                          
18 1 1272744 Plate                         
19 2 30116 Steel bolt, stainless         M6 x 35
20 1 31401 Clip                          
21 3 31418 Clamp, double                 2 x 12 mm
22 1 62587 Protective cover

08305420

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 22 60

08.12.2006
20.07.2006

2 (2)

Hydraulic system, extension cylinder, T2



4
13

7
5

7
8

2 8
6

12

7

14

3

18

7

20

10

11

15

1

7

7

17

9
19

16

1 (2)

08305421

08305421
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks

1 1 58482 Doubel valve                  
2 1 59962 Counter-balance valve         
3 1 25115 T-connection                  P - TEV 8 LRK A3L
4 1 25114 T-connection                  TV 8 L
5 1 25113 Banjo connection              RSWV 8 LR
6 1 26104 Connection                    EGESD 8 LR-WD
7 9 25109 Connection                    GES 8 LR-WD
8 2 25180 Reducing connection           RED-R 1/2-WD/R 1/4
9 2 56286 Hose                          1/4x2650 M14x1,5 L/90

10 1 1285904 Pipe                          
11 1 1285894 Pipe                          
12 1 1283004 Pipe                          
13 1 1283014 Pipe                          
14 1 1282984 Pipe                          
15 1 1285884 Plate                         
16 2 32302 Face washer, stainless        6 mm
17 2 30116 Steel bolt, stainless         M6 x 35
18 1 31401 Clip                          
19 3 31418 Clamp, double                 2 x 12 mm
20 1 62587 Protective cover

Item no. Qty. Part no. Description Remarks

1 1 58482 Doubel valve                  
2 1 59962 Counter-balance valve         
3 1 25115 T-connection                  P - TEV 8 LRK A3L
4 1 25114 T-connection                  TV 8 L
5 1 25113 Banjo connection              RSWV 8 LR
6 1 26104 Connection                    EGESD 8 LR-WD
7 9 25109 Connection                    GES 8 LR-WD
8 2 25180 Reducing connection           RED-R 1/2-WD/R 1/4
9 2 56286 Hose                          1/4x2650 M14x1,5 L/90

10 1 1285904 Pipe                          
11 1 1285894 Pipe                          
12 1 1283004 Pipe                          
13 1 1283014 Pipe                          
14 1 1282984 Pipe                          
15 1 1285884 Plate                         
16 2 32302 Face washer, stainless        6 mm
17 2 30116 Steel bolt, stainless         M6 x 35
18 1 31401 Clip                          
19 3 31418 Clamp, double                 2 x 12 mm
20 1 62587 Protective cover

08305421

Created:
As from / To loader no.:

Modified:

109 00 00 /
23.11.2006

2 (2)

Hydraulic system, extension cylinder, T2



2.6/19T
076 05 450

tornqupa




076 05 450
Hydraulic system, stabilizers, type SV As from / To loader no:

Created: 93.09.03
Modified:

Item no. Qty Part no. Description
1 2 25113 Banjo connection
2 2 1232254 Pipe
3 4 25109 Connection
4 2 60472 Piloted check-valve
5 2 26104 Connection
6 4 25117 Connection
7 2 25248 Connection
8 2 62505 Hose
9 4 25247 Connection
10 31417 Clamp
12 2 1262564 Pipe
13 2 62535 Hose
14 4 25244 Connection
15 31418 Clamp, double
16 2 62542 Hose

Remarks

EGESD 8 LR-WD
P-WEV 8 LRK
P-EWV 8 L-SV
1/4" x 950 O/O
P-WV 8 L
2 x 8 mm

1/4" x 650 O/O
P-GEV 8 L/R3/8
2 x 12 mm
1/4" x 1800 O/O

P-SWV 8 LR

P-GEV 8 LR



2.6/19T
95722903

2
(BOTH
SIDES)

3
(BOTH
SIDES)

9
(BOTH
STABILIZERS)

1

DECAL PLACEMENT, 2.6/19T (95722903)

tornqupa




95722903
Decal Kit, 2.6/19T As from / To loader no:

Created: 4/4/2010
Modified:

Item no. Qty Part no. Description

1 1 70396613 Decal-Crane safety & operation
2 2 70398904 Decal, CP 2.6/19T 
3 2 70398905 Decal, ID 2.6/19T 
4 1 70396194 Decal, Control SS
5 1 70396195 Decal, Control CS

66489
Decal, Controls (May replace 
70398904, 70398905)

6 1 70396021 Decal, Made in Denmark
7 3 70391612 Decal-Grease Weekly (L)
8 3 70391613 Decal-Grease Weekly (R)

9 2 70392864 Decal-Danger O/R Stand Clear

10 4 70392868
Decal-Danger Crane Loadline 
(Truck)

11 4 70394445
Decal-Danger, Electrocution 
Hazard, Large

12 1 70392982 Decal-Service & Repair

Remarks

Ship loose.
Install at grease zerks.
Install at grease zerks.

Ship loose.
Ship loose.

Ship loose. See note.

Ship loose. See note.



2.6/19T
076 06 100

tornqupa




076 06 100
Mounting fittings As from / To loader no:

Created: 92.09.14
Modified:

Item no. Qty Part no. Description
1 1280520 Mounting fittings

1 2 1282273 Loader fittings
2 2 1282303 Chassis fittings
3 8 30894 Lock nut 
4 4 66038 Pin

Remarks

M20
1923344



2.6/19T
076 06 110

tornqupa




076 06 110
Mounting fittings As from / To loader no:

Created: 92.09.14
Modified:

Item no. Qty Part no. Description
1 8 30892 Lock nut
2 16 66111 Washer
3 8 30235 Steel bolt
4 8 1244094 Spacer

Remarks
M16
1226264
M16x180



2.6/19T
076 07 170

tornqupa




076 07 170
Mounting kit for 1 extra valve, T2 As from / To loader no:

Created: 93.09.03
Modified:

Item no. Qty Part no. Description
1 1280120 Mounting kit

1 5 27274 Clip
2 2 62619 Hose
3 1 1267972 Bracket
4 2 25109 Connection
5 2 30890 Lock nut
6 2 30177 Set screw
7 2 60696 Quick-release coupling F
8 2 60699 Dust cap F
9 59826 O-ring
10 59827 Back ring
11 2 60698 Dust cap M
12 2 60697 Quick-release coupling M
13 4 31401 Clip
14 2 1282443 Bracket
15 1 1282583 Protective plate
16 1 1267762 U-section with pipes
17 4 25246 Double connection
18 1 1282593 Protective plate
19 2 30138 Set screw
20 3 31418 Clamp, double
21 2 62554 Hose 
22 1 62452 Spiral
23 2 25244 Connection

Remarks

M12
M12x30
Push-pull 1/4"

P-GEV 8 LR

1/4"
1/4"
1/4"
1/4"
1/4"
HS36

P-GV 8L

M8x45
2 x 12mm
1/4" x 3750 O/O

P-GEV 8 L/R3/8

1/4" x 1500 O/O



2.6/19T
076 07 180

tornqupa




076 07 180
Mounting kit for 2 extra valves, T2 As from / To loader no:

Created: 93.09.03
Modified:

Item no. Qty Part no. Description
1 1280130 Mounting kit

1 5 27274 Clip
2 4 62619 Hose
3 1 1267972 Bracket
4 4 25109 Connection
5 2 30890 Lock nut
6 2 30177 Set screw
7 4 60696 Quick-release coupling F
8 4 60699 Dust cap F
9 59826 O-ring
10 59827 Back ring
11 4 60698 Dust cap M
12 4 60697 Quick-release coupling M
13 4 31401 Clip
14 2 1282443 Bracket
15 1 1282583 Protective plate
16 2 1267762 U-section with pipes
17 8 25246 Double connection
18 1 1282593 Protective plate
19 2 30138 Set screw
20 3 31418 Clamp, double
21 3 1267774 Hose clamp
22 3 30119 Steel bolt
23 4 62554 Hose 
24 1 62452 Hose
25 4 25244 Connection

Remarks

M12
M12x30
Push-pull 1/4"

P-GEV 8 LR

1/4"
1/4"
1/4"
1/4"
1/4"
HS36

P-GV 8L

M8x45
2 x 12mm

1/4" x 3750 O/O
M6x50

1/4" x 1800 O/O
P-GEV 8 L/R3/8

1/4" x 1500 O/O



2.6/19T
1286330

076 07 435

1 (2)

Intern ref.:

8

5

2

9

3

1

7

4

6

tornqupa




076 07 435

Created:
As from / To loader no.:

Modified:
20.05.2009

2 (2)

Load-moment indicator

Item no. Qty. Part no. Description Remarks

1 1 1285863 Safety guard                  
2 1 21103 Seal washer                   ø14,7 x 22 x 1,5
3 1 25130 Banjo connection              RSWV 12 LR
4 1 25248 Connection                    P-EWS 8 L-SV
5 1 26106 Connection                    P-MAV 8 LR
6 1 60931 Pressure gauge                
7 1 62542 Hose                          1/4 X 3430 M14 X 1.5 L/L        
8 1 64618 Label for pressure gauge      6685054
9 1 6630570 Hose-failure valve            



2.6/19T
076 13 240

tornqupa




076 13 240
Load moment limitation LMB2 As from / To loader no:

Created: 97.08.18
Modified:

Item no. Qty Part no. Description
1 1280340 Mounting kit

1 3 25127 Connection
2 2 25801 Connection
3 2 59602 Check valve
4 59603 O-ring
5 1 1283322 Valve housing
6 3 25117 Connection
7 1 25197 Plug
8 3 25109 Connection
9 1 62535 Hose
10 1 1283364 Pipe
11 1 1283344 Pipe
12 1 25242 Connection
13 1 25248 Connection
14 3 25108 Connection
15 1 62536 Hose
16 1 1283334 Pipe
17 1 59984 LMB block
18 1 62553 Hose
19 1 25113 Banjo connection
20 1 6630570 Hose-failure valve
21 1 1283094 Protective plate
22 1 21102 Seal washer

Remarks

P-WEV 8 LRK
VS-R-1/4 WD
P-GEV 8 LR
1/4" x 650 O/O
134 mm
108 mm
EWSD 12 L
P-EWV 8 L-SV
P-GEV12LR 1/2-WD
1/4" x 350 O/O

1/4" x 2200 O/O
P-SWV 8 LR
8L

ø14x18.7x1.5

Includes 1-21
P-GEV 12 LR-WD
P-GEV 12LR1/2-WD



2.6/19T
076 13 250

tornqupa




076 13 250
Load moment limitation LMB7 As from / To loader no:

Created: 97.08.18
Modified:

Item no. Qty Part no. Description
1 1283280 Mounting kit

1 1 25270 Connection
2 2 25249 Connection
3 2 62535 Hose
4 1 1283394 Pipe
5 1 25242 Connection
6 2 25248 Connection
7 3 25108 Connection
9 2 25117 Connection
10 1 1283334 Pipe
11 1 62553 Hose
12 1 25113 Banjo connection
13 1 6630570 Hose-failure valve
14 1 1283094 Protective plate
15 1 21102 Seal washer

Remarks

EWSD 12L
P-EWV 8 L-SV
P-GEV12LR 1/2-WD

1/4" x 650 O/O

P-WEV 8 LRK

1/4" x 2200 O/O
P-SWV 8 LR
8 L

ø14x18.7x1.5

ELSD 12L
P-ELV 8 L-SV



2.6/19T
076 18 020

tornqupa




076 18 020
Hydraulic system E1.0 As from / To loader no:

Created: 97.08.18
Modified:

Item no. Qty Part no. Description
1 1 26103 Pressure-gauge connection
2 1 25225 Reducing connection
3 3 25801 Connection
4 1 25270 Connection
5 2 25132 Connection
6 1 59952 Solenoid
7 1 59904 Solenoid
8 1 59902 Cartridge
9 1 59771 Valve housing
10 1 1284294 Pipe
11 3 25127 Connection
12 59603 O-ring
13 2 59602 Check valve
14 1 1283322 Valve housing
15 1 1283344 Pipe
16 3 25117 Connection
17 1 25197 Plug
18 3 25109 Connection
19 1 62535 Hose
20 2 25248 Connection
21 1 25242 Connection
22 3 25108 Connection
23 1 1284264 Pipe
24 1 25137 Connection
25 1 1284284 Pipe
26 1 59984 LMB-block
27 1 27928 Rubber cover
28 1 28087 Pressure switch
29 1 26370 Connection
30 1 25249 Connection
31 1 62536 Hose
32 1 62553 Hose
33 1 25113 Banjo connection
34 1 6630570 Hose-failure valve
35 1 21102 Seal washer
36 1 1283094 Protective plate

Remarks

12V
24V

ELSD 12 L
P-WEV 12 LRK

P-WEV 8 LRK

P-GEV 12 LR-WD

108mm

VS-R-1/4 WD
P-GEV 8 LR
1/4" x 650 O/O
P-EWV 8 L-SV
EWSD 12 L
P-GEV12LR 1/2-WD

P-TV 12L

EMASD 8 LR
P-ELV 8 L-SV
1/4" x 350 O/O
1/4" x 2200 O/O
P-SWV 8 LR

1/4" RG
RED-R3/8WD/R1/4
P-GEV 12LR1/2-WD

8L
ø14x18.7x1.5



08318100
2.6/19T

1 (2)

08318100Intern ref.:

2

3

8

7

1

9

10

6

5

4

tornqupa




08318100

Created:
As from / To loader no.:

Modified:

51 05 84 / 51 19 34
26.09.2006

2 (2)

RCI5100

Item no. Qty. Part no. Description Remarks

1 1 28237 Controller, cpl. RCI5100
2 1 28365 Bottom part, RCI              
3 1 28299 Front, complete RCI 5100      
4 1 29311 Cable for pressure transducer 
5 1 26370 Pressure gauge connection     EMASD 8 LR
6 1 28821 Pressure transducer           
7 1 21102 Seal washer                   ø14 x 18,7 x 1,5
8 1 25117 Elbow connection              WEV 8 LRK
9 2 32302 Face washer, stainless        6 mm

10 2 30884 Lock nut, stainless           M6



9

8

1

10

11

7

6

2

3

5

4

1 (2)

08318101

08318101
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1 1 28846 RCI 5100 controller, special

2 1 29310 Bottom part RCI 5100,no cables
3 1 29309 Front, complete RCI 5100 spec.
4 1 29312 Cable for the power supply    
5 1 29311 Cable for pressure transducer 
6 1 26370 Pressure gauge connection     EMASD 8 LR
7 1 28821 Pressure transducer           
8 1 21102 Seal washer                   ø14 x 18,7 x 1,5
9 1 25117 Elbow connection              WEV 8 LRK

10 2 32302 Face washer, stainless        6 mm
11 2 30884 Lock nut, stainless           M6

Item no. Qty. Part no. Description Remarks
1 1 28846 RCI 5100 controller, special

2 1 29310 Bottom part RCI 5100,no cables
3 1 29309 Front, complete RCI 5100 spec.
4 1 29312 Cable for the power supply    
5 1 29311 Cable for pressure transducer 
6 1 26370 Pressure gauge connection     EMASD 8 LR
7 1 28821 Pressure transducer           
8 1 21102 Seal washer                   ø14 x 18,7 x 1,5
9 1 25117 Elbow connection              WEV 8 LRK

10 2 32302 Face washer, stainless        6 mm
11 2 30884 Lock nut, stainless           M6

08318101

Created:
As from / To loader no.:

Modified:

51 19 35 / 51 22 60

08.12.2006
26.09.2006

2 (2)

RCI5100



1

7

8

2

3

5

4

6

1 (2)

08318102

08318102
2.6/19T

Intern ref.:

tornqupa




Item no. Qty. Part no. Description Remarks
1 1 28846 Controller RCI 5100 Spec.
2 1 29310 Bottom part RCI 5100,no cables
3 1 29309 Front, complete RCI 5100 spec.
4 1 29312 Cable for the power supply    
5 1 29311 Cable for pressure transducer 
6 1 28850 Pressure transducer           
7 2 32302 Face washer, stainless        6 mm
8 2 30884 Lock nut, stainless           M6

Item no. Qty. Part no. Description Remarks
1 1 28846 Controller RCI 5100 Spec.
2 1 29310 Bottom part RCI 5100,no cables
3 1 29309 Front, complete RCI 5100 spec.
4 1 29312 Cable for the power supply    
5 1 29311 Cable for pressure transducer 
6 1 28850 Pressure transducer           
7 2 32302 Face washer, stainless        6 mm
8 2 30884 Lock nut, stainless           M6

08318102

Created:
As from / To loader no.:

Modified:

109 00 00 /
22.11.2006

2 (2)

RCI5100



2.6/19T

1 (2)

08318105

Intern ref.:

12

4

5

7

2

1

8
3

6

9

tornqupa




08318105

Created:
As from / To loader no.:

2 (2)

Modified:
28.02.2008
109 07 62RCL5305

4 30340 Screw, stainless              

Item no. Qty. Part no. Description Remarks

1 1 29343 RCL 5305 controller, cover cpl
2 1 29304 Bottom f. RCL-box incl. hinge 
3 1 29307 Cable lead-in                 
4 1 29349 CAN termination/RCL 5305      
5 1 28850 Pressure transducer           
6 1 29311 Cable for pressure transducer 
7 4 30347 Screw, stainless              4,0 x 25
8 4 30346 Screw, stainless              4,0 x 20
9 6,0 x 25


	ELECTRONIC MANUALS
	Index
	M-Base
	M-Base
	Slewing system, 360°
	Slewing system, 360°
	Column
	Column
	Main Boom
	Main boom
	Jib extensions, T2
	Jib extensions, T2
	Hook suspension
	Hook suspension
	Manual extensions, T2
	Manual extensions, T2
	Boom cylinder, C80 - 605
	Boom cylinder, C80 - 605
	Extension cylinder, C40-1000, T2
	Extension cylinder, C40-1000, T2
	Stabilizer Cylinder, C50-400, Type V
	Stabilizer beam + Safety lock, type SV
	Stabilizer beam + Safety lock, type SR
	Valveblock
	Valveblock
	Valveblock
	Valveblock
	Valve bracket
	Valve bracket
	Valve bracket
	Valve bracket
	Valve bracket and dual control
	Hydraulic system, pump & tank
	Electro-hydraulic system, pump & tank
	Hydraulic system, slewing system
	Hydraulic system, slewing system
	Hydraulic system, slewing system
	Hydraulic system, boom cylinder
	Hydraulic system, boom cylinder
	Hydraulic system, extension cylinder, T2
	Hydraulic system, extension cylinder, T2
	Hydraulic system, stabilizers, type SV
	Decal Kit, 2.6/19T
	Mounting fittings
	Mounting fittings
	Mounting kit for 1 extra valve, T2
	Mounting kit for 2 extra valves, T2
	Load-moment indicator
	Load moment limitation LMB2
	Load moment limitation LMB7
	Hydraulic system E1.0
	RCI5100
	RCI5100
	RCI5100
	RCL5305



